AL Q OXFAM

Technical Assessment of
Faecal Sludge Management
in the Rohingya Response

Phase 2 Final Report

Australian

oo MaRe UnicefE®



Page 2 TECHNICAL ASSESSMENT OF FAECAL SLUDGE MANAGEMENT IN THE ROHINGYA RESPONSE

CONTENTS

Executive summary 4
Introduction 8
Methodology 10
Camp Wide Assessments 18
Conclusions 60

References 70



Page 3 TECHNICAL ASSESSMENT OF FAECAL SLUDGE MANAGEMENT IN THE ROHINGYA RESPONSE

ACRONYMS
ABR Anaerobic Baffled Reactor M&E Monitoring and Evaluation
ADS Anaerobic Digester System 0&M Operation and Maintenance
AF Anaerobic Filter Opex Operational Expenditure
BDT Bangladeshi Taka PFD Process Flow Diagram
BOD Biochemical Oxygen Demand SS Suspended Solids
Capex Capital Expenditure SSuU Solid Separation Unit
[...]
than the other three but it did not require double of space. By
building two treatment modules together (two parallel process
streams) they could save up to 40m? in space (do not need to
double all the elements, such as the solid pits) i.e., space
efficient.

Capex (USD/m? design capacity)

Capex range 3,555-8,133 $/m? treated

DEWATS are in the low end of that range with £3,555 $/m
The variation between DEWATS and UFFs, technologies that
share the same key compoments, can be due to the different
materials used for the tanks, ‘assemble on site’ tanks, instead
of pre-fabricated, resulted in a bigger cost. In addition, UFFs
use constructed wetland, whilst DEWATS use infiltration
trenches. The constructed wetlands may required more civils
works and seem to need double of labour (than other sites).

Opex (USD/m? treated)

Relatively low Opex, 0.7-1.4 $/m? treated
Opex a majority labour costs
Biological treatment - no chemical used (optional chlorination)

Whole life cost (USD/m3/yr)

$453-2,598

Speed of construction and setup/decommissioning

Short installation time.

20-45 days.

No major civil works required

The use of plastic tanks speeds the construction process
Commissioning and decommissioning is quick

Expertise required for setup and operations

Setup: if ‘assemble on site’ tanks used (not
plastic/prefabricated) workers need to be qualified to construct
and assemble

Operation: qualified workers to operate the gate valve to
desludge the tanks are needed

Operation and maintenance

Low O&M. No main challenges found

Main regular operational activities are sludge loading, solids
removal via gate valve, site cleaning.

Regular maintenance needed: periodic replacement of the gate
valve and filter media.

Treatment performance

Performing relatively poorly compared to other decentralised
FSTPs and DoE standards.

BOD and COD removal was generally poor across all UFF.
Some (limited) evidence that the smaller systems (12m?%d) had
lower solids removal than the larger systems (21m%/d) and
hence lower BOD and COD removal.




- Both DEWATSs and UFF had added a stage of settlement
ahead of filtration (since phasel review) which is helping the
process and avoid frequent filters blocking and should aid
solids removal.

- Chlorination was possible for DEWATS sites

- Liquid infiltration in rainy season can be challenging,
particularly if site not properly selected looking at the ground
water level.

- Properly sized infiltration trenches at DEWATS sites

Complexity of process and pinch points

- Liquid infiltrated

Disposal of final products - Solid is stored with plan to reuse

- Site selected considering flooding
Resilience to disaster - Adequate drainage system for the stormwater
- Tanks above ground level

- Plastic tanks may not last as long (in the harsh camp
environment) as brick or concrete (although sunlight resistant
plastic employed). However they can be made from recycled
(plastic) materials meaning a lower embodied carbon.

- There is an established supply chain for standard sized plastic
tanks e.g. gazi. Prefabricated tanks may need to be shipped
from further away compared to locally available bricks.

- Filter media is locally available.

- Flexible modular construction leaves low amount of
permanent infrastructure on the site

Environmental impact

A.1.2 Anaerobic Baffled Reactors (ABR)

Six FSTPs, which were using technology based on ABR, were visited. The sites visited have been in
operation for between 4 months and 3.5 years. They were in camp 21, camp 14, camp 18, camp 5, camp 12,
camp 8W.

An ABR is an improved septic tank with a series of baffles under which the wastewater is forced to flow.
The increased contact time (from flowing around baffles) with the active biomass (sludge) results in
improved treatment. The treatment mechanisms are settlement and filtration, and biological, anaerobic
degradation (biomass on the filter media, if used, and biological degradation in the active sludge blanket at
the bottom of each chamber). ABRs do not provide a standalone sludge treatment solution. The liquid
effluent requires further treatment prior to discharge to achieve pathogen kill, e.g., further filtration/polishing
and/or disinfection. Separated solids also need to be stored for sufficient time to achieve pathogen die-off, or
need to be disposed of appropriately, e.g., incineration or burial, which has implications on the cost and
footprint area.

The sites visited were operated by five different NGOs. All sites had an initial solids/liquid separation in
settlement tanks (sometimes two in series), followed by the anaerobic degradation and settlement in the ABR
unit (units with five to six chambers). The filtration (downstream of the ABR) was different at each of the
sites. Three sites were using planted gravel filter beds, one of them following the process with an upflow
filter. The other two had filtration with a horizontal planted gravel bed, and a constructed wetland
respectively. The liquid was them further treated in a polishing pond at all sites. The solid sludge was treated
in drying beds at all the sites. The number of drying beds and area for solids handling had the largest impact
on total footprint area.

Regarding the final disposal of the solids, only one site was dealing with the sludge on-site, through
incineration. Three sites were storing the dry sludge, one was sending it to a landfill, and one was sending it
to a composting site. The liquid effluent was being disposed into natural drains (surface water) or infiltrated.

The table below outlines information collected during the field visits for each parameter assessed.



Parameters

Capacity (m®/d)

Key Findings

Design capacity 6-15 m®/day

Maximum volume treated is 10 m3/day. Noted — challenge to collect
enough sludge

Area requirements and scalability

(m?/m? sludge treated)

High treatment capacity by area in comparison with other
technologies

Area required in the sites visited varies from 9 - 175m?/m3 treated.
However, 4 of the 6 sites visited required less than 28m2/m?.

Most of the space on the sites was used by the final treatment stages
e.g. polishing ponds and solids drying beds.

There is one big different on-site requirement for camp 18. Camp 18
is designed to treat 15m?3 per day, and it has 40 drying beds which
occupy 600m?2, This site is understood to be well sized.

Not modular. The system is relatively difficult to scale up. ABR and
AF are concrete or brick lined tanks with a number of chambers. To
scale up would require new parallel constructions or bypass every
treatment step to expand the existing stream.

Capex (USD/m3 design capacity)

Capex 1,564 - 13,907 $/m?® treated

There is a big variation in the Capex. Four of the sites have a Capex
between 1,565-5,191 $/m3.

The biggest Capex in camp 18 (13,907$/m3), where 68% of the
Capex is for materials and equipment. This site has a treatment area
of 2500m? to treat 15m? of sludge, with 60 drying beds.

The second highest Capex (9,250$/m?3) is for camp 12. Initially, this
site was built as chemical treatment (lime), and it was modified in
2020 to make it biological. The Capex represents the two
investments. The fact that this site was made in two phases and had to
be upgraded has increased the cost.

Opex (USD/m? treated)

0.47-44.15 $/m? treated

Large variation in Opex. Four sites have an Opex between 0.47-
3.64%/m®

The biggest Opex is camp 18 (9,271.66%/month) however this is an
estimated Opex as the FSTP is not fully operational yet. The site
requires a pump to transfer sludge to the drying beds that used 200 |
of fuel leading to high Opex. However, there is a plan to be replaced
by solar.

The second largest Opex is camp 12 (4700$/month) and includes land
rental for a site that is 1,871m? (note the smallest site visited was
140m?)

Whole life cost (USD/m3/yr)

$419 - $8,530

Speed of construction and setup

2 to 8 months
Civil constructions works relatively significant e.g. in situ tanks.

ABRs, filtration units and liquid effluent treatment units required
excavation and concrete or brick construction, plus interconnecting
pipework.

Expertise required for setup and operations

Setup: workers able to do masonry work. Relatively complicated due
to internal chambers/baffles.




Parameters Key Findings ‘

Operation: workers able to desludge the tanks and drying beds, to
operate the pump and control the flow and to clean the filter media

Main challenges are blockage of the flow control / valves.

Main regular activities are: desludging, flow control, operating

) ) pumps, site cleaning.
Operation and maintenance ] ) ) o
Other maintenance needed: replacement filter media, re-planting in

gravel planted beds.

Safe to operate — contained/ limited contact with sludge

ABRs generally achieved an FE BOD between 100-250mg/I.
Although this is above the standard (30 mg/l) it is relatively low
compared to other decentralised/small capacity FSTPs.

Results showed that approximately 60% of the BOD and COD
Treatment performance removal is achieved in the ABR with further removal achieved in the
d/s processes i.e., filter and polishing pond

13% of FE samples passing the DoE standard for solids.

Coliform data from ABRs was limited. Recent data shows all FE
samples are in breach of the DoE standards.

Low operational complexity

In the sites with high treatment capacity, collecting enough sludge to

Complexity of process and pinch points reach treatment capacity is challenging.

Common blockages in the flow control.

Environmentally friendly and sustainable
Disposal of final products Liquid to the natural environment

Solid is stored, incinerated, or sent to other sites for compost

Common measures taken in the sites are:
Elevated platforms/ Top of concrete of tanks above ground level

Resilience to disaster Slope protection and retaining/protection wall
One site had no action taken against flooding or other disasters

(location specific)

Medium to long lasting materials (brick and concrete) but with

Environmental impact higher embodied carbon.

A.l13 Aeration

Two sites visited were using aerobic treatment as the main technology. The sites were in camp 18 and camp
19. The site from camp 19 has been operational since October 2021. The site in camp 18, operational since
2018, is currently changing process to operate as an ABR, after being modified and after aeration being
decommissioned. This technology is not considered very adequate for the context due to its complexity. The
data presented in this section is from the time it was operating as aerobic treatment.

Both sites were operated by the same NGO and shared similar units and multi-stage treatment process — see
H2 Individual Site Assessments for PFD.



The inlet has a coarse screen filter to remove larger objects (such as plastic bags and female hygiene
products) and coarse particles that could impact the process. The sludge passes to a primary settlement tank
via an upflow pipe. The settlement tank then flows to the aeration tank. The aeration tank is a large, mixed,
aerobic reactor. A mechanical aerator provides oxygen and keeps the aerobic organisms suspended, and a
mixer helps to achieve a high rate of organic degradation.

The solids are further separated in a secondary settlement tank, the supernatant (liquid effluent) is pumped
into a glass beads filter for final solid-liquid separation, the backwash water is returned (pumped) to the
aeration tank. The sludge from the bottom of the settlement tanks undergoes further lime treatment before it
is disposed. Camp 18 currently incinerates the solids and disposes the final liquid effluent into a natural
stream via a planted area. Camp 19 is currently storing the solids, but it is planning to install a flexidigester.
Both camps chlorinate the final liquid before discharging.

The table below outlines information collected during the field visits for each parameter assessed.

Parameters Key Findings

Design capacity 15-30 m3/day

Capacity Actual volume treated 4-7 m®/day. Challenge to collect enough
sludge (manual transport).

Most of the site area is used for the treatment units. Efficient space
per m? treated.

Area required varied from 18-28m?/m?3 treated. It is more land

) o efficient to treat bigger volumes. For example, one site visited could
Area requirements and scalability treat the double capacity of the sludge, needing only to increase the
site by 30%.

Modular system, easy to scale up.

Prefabricated tanks (Oxfam), good supply chain.

Capex 3,333$-4,633 $/m? treated.

Both sites have similar Capex for m3. The site with higher capacity
Capex/m® has higher Capex as it needs more treatment units (two more glass
bed filters and an additional primary settlement tank). However, it is
more cost-efficient to treat bigger volumes

26.75-31.4%$/m? treated

Opex/m? Both sites have similar labour costs for operation. The site with
higher Opex is operated with the generator whilst the other plant is
operated by solar during day and generator at night.

Whole life cost (USD/m3/yr) $1,553 -5,604

8-10 months

Easy to build if material available, noting a majority of the
mechanical equipment is imported from outside CxB area; could take
only one month.

Speed of construction and setup Minimum civils work
Tank kits and prefabricated tanks are used for main units.

Challenge to transport materials to site due to the equipment size and
access.

Needs skill engineers and process expert to set up the system and for

Expertise required for setup and operations commissioning.




Parameters Key Findings ‘

Needs to train skilled labour for FSTP operation, process is sensitive
and if it goes off track it can take some time to re-establish full
treatment.

Sophisticate and complex technology

. . Main regular activities are: inlet screen cleaning, operating pumps,

Operation and maintenance cleaning of the solar panel or adding fuel to the generator depending
on energy source, inlet and scum cleaning, chlorination, desludge of
settlement tanks.

Good treatment quality.

Treatment performance Passes most parameters against DoE standards. Consistent
performance over time.

Not enough available sludge collected and transported to the site.
Complexity of process and pinch points Bottleneck with the transfer network (manual).

Energy consumption

) ] Liquid to the natural environment
Disposal of final products o o . ) o
Solid is stored or incinerated. One site plant to install a flexidigester.

Common measures taken in the sites are:
Resilience to disaster Elevated to avoid flooding

Tanks can be half buried or elevated which provides flexibility

Operational energy use needs to be from renewables to reduce
environmental impact (currently from fossil fuel)

Environmental impact Tanks are from metal i.e. long lasting material but with relatively
high embodied carbon, but can be dismounted and re-used for many
(20) years in other locations.

A.1l.4 Lime (LSP)

Three sites visited were using variations of lime treatment. The sites were in camp 4, camp 1W and camp 26.
The FSTP in camp 4 has been operating for 4 years, the FSTP in camp 1W for three years and the one in
camp 26 for two years.

Lime treatment achieves pathogen reduction by mixing sludge with hydrated lime to raise pH of above 12
and create an alkaline environment where pathogens cannot survive. Literature suggests a lime dose of 10-
17 kg of lime per m®of faecal sludge is required to reach a pH above 122, with a contact time of at least two
hours. The amount of time required depends on the quality of the lime and the characteristics of faecal
sludge. This technology is good for a rapid response phase due to its short treatment time and simple process.
The dose and contact time were not investigated in detail in this study. The three sites reportedly used 12 kg
lime per m® of sludge®.

The FSTPs were operated by two different NGOs, but all sites visited have similar process flow. The sludge
is mixed with lime in a lagoon or series of ponds. The retention time is approximately one day. Then the